@ Wabtec Components LLC.

G&B Specialties, Inc.

MIO-R46AVXFX04A Rev D

INSTALLATION OF R-460 CABLE ACTUATED FRONT AXLE LOCK KIT

2008-2016 ForD F-450/550 4x4, 4x2

SAFETY PRECAUTIONS

If any installation problems are encountered, please call G&B Specialties for

technical assistance before continuing with the installation process.

AN

CAUTION
WARNING

Failure to heed to any of the following warnings could result in severe bodily
injury and/or equipment damage.

Read and understand this manual completely before attempting installation of
the equipment.

Installation instructions provided below only address the Rafna railgear
equipment. Applicable railway company procedures and policies must be
adhered to.

Before performing any work under the vehicle or railgear, ensure the engine is
turned off and the parking brake is set.

Do not start the vehicle with the power steering hoses disconnected.
Reconnect all hoses and secure the power steering cooler if the vehicle is
started.

Ensure all removed components are given to the vehicle owner after the
installation of the railgear. These components must be re-installed if the
railgear is removed from the vehicle.

Always disconnect the vehicle’s battery when welding on the vehicle or railgear
in order to protect the vehicle’s electrical system.

G&B Specialties Inc. 535 West 3™ Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752-6397

US Field Service: 570-441-6988; CAN Field Service 570-854-0482; www.rafna.com

-1-



@ Wabtec Components LLC.

G&B Specialties, Inc.

MIO-R46AVXFX04A Rev D
AXLE LOCK-UP INSTALLATION

Front Railgear Kit Installation Parts

Part Number Description Qty
R-12016D L-Bracket, Drivers Side 1
R-12016P L-bracket, Passengers Side 1
R-20152D Support Bracket, Drivers Side 1
R-20152P Support Bracket, passengers Side 1
R-20146 Spacer 2
R-20145 Cap Plate 2
R-20150 Clevis 2
R-20143 Clevis Pin 2
R-20152-3 Front Plate 2

R-5635 Insulating Washer 4
R-20151 Hook 2
R-20148 Frame Washer 2
P-00058 Pull Cable 2
R-LABEL0O1 Pull-To-Unlock Placard 2
P-00018D Mounting Bracket, Pull Cable, Drivers Side 1
P-00018P Mounting Bracket, Pull Cable, Passengers Side 1
P-00014 Adapter Bolt 2
P-00017 Support Bracket, Pull Cable 2
R-4911 Bracket, Suspension Arm 2
R-4914 Hook Catch 2
3/4” Flat Washer, GR.8 14

3/4” UNC Gr.8 Nyloc Nut 4

3/4” UNC Nyloc Jam Nut 2

3/4” UNC Gr.8 Bolt x 2” Lg. 2

3/4” UNC Gr.8 Bolt x 2.5” Lg. 2

1/2” UNF GR.8 jam Nut 2

1/2” Flat Washer, GR.8 22

1/2” UNC Gr.8 Nyloc Nut 6

R-990KIT-263 1/2” UNC Gr.8 Nzloc Jam Nut 2
1/2” UNC Gr.8 Bolt x 1.75” Lg. 6

Cotter Pin, 1/8” X 1” Lg. 2

3/8" UNC GR.8 Bolt x 1.50" Ig. 4

3/8" Flat Washer, GR.8 4

3/8" Lock Washer, GR.8 4

1/2” UNC Gr.8 Bolt x 1.25” Lg. 2

172" Lock Washer, GR.8 2

3/8” UNC Gr.8 Bolt x 4.0” Lg. 2

3/8” Flat Washer, GR.8 4

3/8” UNC Gr.8 Nyloc Nut 2

R-990KIT-263A 3/4” UNC Gr.8 Bglt X 4.5” Lg. 2
3/4” Flat Washer, GR.8 4

3/4” UNC Gr.8 Nyloc Nut 2

G&B Specialties Inc. 535 West 3™ Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752-6397

US Field Service: 570-441-6988; CAN Field Service 570-854-0482; www.rafna.com

2-




@ Wabtec Components LLC.

G&B Specialties, Inc.

MIO-R46AVXFX04A Rev D
1. If necessary, relocate the ABS sensor wire located along top of suspension arm.

2. Position the drivers side L-bracket weldment on to the inside and bottom of the frame
with the hook mounting rod facing to the outside of the vehicle. Drill a 13/16” diameter
hole into the existing small hole on the inside frame rail of the vehicle frame. The hole in
the frame should line up with the hole in the L-bracket. The L-Bracket should be flush
with the inside and bottom surfaces of the frame.

3. Align the slot on the L-Bracket with the slot on the bottom of the frame and bolt with
3/4” x 2-1/2” long bolt, flat washer, frame washer and nyloc nut. Use the supplied 3/4” x
2” bolt, flat washers and nyloc nut to finish mounting L-Bracket to the frame. Torque the
3/4” fasteners to 175 ft-lbs dry.

4. Assemble the support bracket to the L-bracket as show. Mark the frame using the support
bracket as a template. Remove the support bracket and drill a (2) 17/32” diameter holes
thru the outside frame rail at the previously marked position. Reassemble with 1/2” x 1-
3/4” bolts, flat washers and nyloc nuts. Torque 1/2” fasteners to 100 ft-1bs dry.

4a. On certain 2015 MY trucks there may be a large diameter hole in the outside
frame rail that prevents the drilling of one of the attachment holes for the support
bracket. If this is the case, an alternate hole must be drilled and tapped and
assembled as shown.

5. Assemble hook assembly as shown. If lateral adjustment is required the hook spacer can
be trimmed down, or washers can be added into assembly to maintain proper clearance
with frame, suspension arm, and hook.

6. Repeat steps 1 thru 5 for the passengers’ side of the vehicle.

7. Position each bracket on each vehicle suspension arm as shown. The larger hole in the
mounting brackets should align with the existing hole in each of the suspension arms.
Mark and drill a 13/32 hole into each of the suspension arms for 3/8” bolts. Fasten each
bracket to each suspension arm using one 3/4” x 4.5” long bolt, two 3/4” washers, and
one 3/4” nut, and one 3/8” x 4.0” long bolt, two 3/8” washers and one 3/8” nut as
shown. Do not torque these fasteners. Tighten them only sufficiently to hold the bracket
on the suspension arm without deforming the suspension arm.

8. Install the actuating cables for the axle lockup as show. Route the cables to the front of
the vehicle and mount as shown using the pull cable mounting brackets.

Do not install the hook catch or make any adjustment to the lockup hook engagement
until all of the vehicles permanent load has been installed as the vehicle equipment will
affect the vehicles ride height and therefore the axle lock hook engagement.

9. Position each hook so that it is hanging vertically with the hooking surface horizontal.
Position each hook catch on each bracket as shown so that the vertical side of the hook
just touches the forward-most part of the hook catch and there is a minimal gap between
the bottom of the hook catch and the hooking surface. Tack weld each hook catch to each
bracket.

G&B Specialties Inc. 535 West 3™ Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752-6397
US Field Service: 570-441-6988; CAN Field Service 570-854-0482; www.rafna.com
-3-



10.

11.

12.

13.

14.

@ Wabtec Components LLC.

G&B Specialties, Inc.

MIO-R46AVXFX04A Rev D

With the axle lock-up cables installed, engage the lock-up so that both cables are fully
extended. Ensure that the hook will fully engage the hook catch. If the hook/hook catch
engagement needs to be adjusted; the hook catch can be removed and tack welded in a
different location. The engagement can also be adjusted by loosening the 1/2” jam nut on
the adapter bolt and adjusting the adapter bolt in or out to increase or decrease the
engagement. Tighten jam nut.

Ensure that there is sufficient clearance between the front axle lock components and all
vehicle components through their full range of motion.

Full weld the hook catch to the suspension arm bracket as shown.
Paint all areas that were welded or heated.

Test the operation of the front axle lock.

G&B Specialties Inc. 535 West 3™ Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752-6397
US Field Service: 570-441-6988; CAN Field Service 570-854-0482; www.rafna.com
-



MIO-R46AVXFX04A Rev D

G&B Specialties, Inc.

@ Wabtec Components LLC.

SHOISHIAIT H5TNaNY

20D HY

C55/06F—4 d5 dd0d 8008
e

AMNYEOAH

0l 3

¥T 3nEY

IHOIM BN ATHG S350dHM  WINLTHOSNDD Ho:

NRILYTIFLSNE JNAQD] 3T Y £l OHT SINAINGD S ANy THIRn:

/1]

*w&m «.@

“NalLdlaEa | 51

(EHEHS

w73

SIHONL 9
Ol dil

SHDILTwA

HOISHINIT
baliye]

Y

[

0341345 FSIMHIHIO SEFTNN
SHOISNINIG TIHSINI WG 30Ny T101

3AIS s43MA0
Wy IWYdd JAISNI

[ W ] 60/82/5 |

355373 m_z_;{w_n__ W i

addv | s8 | 3wa |

JTDIHIAA 4O
INOHS SO9vMOL

TwoIdAL 3dIS S4IADONIESYd
MNMOHS 3dIS sd3Ad

dWvH4 FT3IHIA

{NMOHS 10N} 30IS SHIONISSYd " 1IHIvdd—1

QIS SH3AHT 13A0YHE 1

899 oNN L¥/%

=R e = VN

B1 .2 X 8H9 ONN LF/T

(VI INAL] 40 NOLIJIYASTd

www.rafna.com

.
9

JI0H HILIAVIA L9L/CL TIHA

G&B Specialties Inc. 535 West 3™ Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752-6397
US Field Service: 570-441-6988; CAN Field Service 570-854-0482

TN M= W (D




G&B Specialties, Inc.

@ Wabtec Components LLC.

MIO-R46AVXFX04A Rev D

E—vOXAXAWSEE— [ | = || 60/82/5 [e—voidxawsid—i| g T SNOISIING HY oY
NOISKAIN HIBNAN Lbvd 133HS HMYHa 310 38 [M7H0 m ° +

SINYHaAH LPIANJ0A SIHL OL LO34S3d NI 0343AISHOD 38 OL _ - _ Y2 0L 9
NOLYTIVISNI dNio0T] Ty [B3rsikng &1 ade Sutanes Su oie ismnogal  g||  040°F €0y /Ly Sty
SHQOUIEISI0 [SHL 40 @3MM0 3HL 51 DN S3UTWID3HS 8 B © m SIHONL 8

ONRINLOVANNYI ~ ONTHTANIONT ~ NOISAd | || S0+ <04 /4 0l dn

vd € Vd €
LA CELOLE) v 065 TS (L) YINYATANNEI ST e AT ShDLLOves | MOBHEHO
(0¥d AVOA TVA ALTTVOO A0 HANLIVANNYN = 3
% s @ = 2| .Y : 0341035 _3SIMAIHLO SEITNN
UZH mégommm m u% _U = Lnt sz s | | SNOISHIMIO Q3HSINA MO 30Nwed10L

SAYYMOL ¥30VdS
HIHSYM VD 7

JAISNI

Ve ANWVAA
JAISNI
[ [ [ 1|
Qdd¥ | A8 | 3150 J9NYHO [ 3 |

WOoldAL 3dIS Sd3DNISEvd

NMOHS 301S SddAIgd
*S310N

JNvdd 40
dOL HIM "13Tvdvd

NOILYTIVISNI J4¥YONYLS AdYINIHd
4dd dIVld INQHd |E—2910¢c—d| &1
43d ANV J10IHIA — cl
4 B'dD ONM /L UNN DOTAN] LI
¥ 8'HO V—3ddAl ¢/ || JIHSYM 4 8]
4 LS X 8'HD ONN L2/ 'S'O'H'H 6
4 89D ONN v/ 1NN D0TAN 8
14 8d0 V—adAl F/E| dIHSYM 4 L
4 L6 X B'dD ONN L w/8 | S OHH 9
4 AIHSYM W] | 8F 02— S
L (NMOHS LON) J0IS SYIONISSvd “13:40vHd 1J0ddnsS | 26 1oc—d ¥
L 30IS SHIANEA 13H0¥HE 140ddNS| 25L02—d 5
L (NMOHS LON) 30IS SYIONISSVd 13IveA—1] 4910z L — 14
| 3015 SH3AM0 T13X0OvHg—1[d91021—d |
AzZb (I8Vd WAL 40 NOIIJIMISHd ON JLNVd | WAL

G&B Specialties Inc. 535 West 3™ Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752-6397

www.rafna.com

.
9

US Field Service: 570-441-6988; CAN Field Service 570-854-0482



VE—YOXAXAYGYH = [ L 0 || SL/LL/9 [¥E—DMdNAYGrE M

L I SNOISHIWIA e7 NSy
NOISKAIN HIBNAN Lbvd 133HS HMYHa 310 38 [M7H0 m ° +
055,/0GF—4 OS5 0404 GLOZ [[ON SIUIVIO3S 8 & B 40 LNESNOD 1 O 5 T - -
NOWUSTIISNI dYa0] F1xv. Bansiang & ‘aie Sufamss Su oy mewnseal 2| 010§ €0y /L3 Tk
RO 89630 [SIHL 40 A3MMO 3HL 51 DNI 5311910345 8 ® © a
g

ONRINMLOVANNVIAL ~ ONTHTANIONT ~ NDISHA

MIO-R46AVXFX04A Rev D

G&B Specialties, Inc.

@ Wabtec Components LLC.

500" 3 203 Wiy | SYPNe O
Tvid ¢ | 3ovid ¢
L669-Z5LA0LS) X1 "T065-TEL (OLS) VINYA TASNNEA XOUMUHE LIRS ShDLLOves | MOBHEHO G O
g SINA08I AVOXTIVH ALTTVO0 A0 HTHNLIVEINYN @ T

Z 2 o
ONI SHILTVIOHdS 4% D ® L o B R S O
O

JNvdd 40
dOL HIM "13Tvdvd

J4d 3111007
HLIM IT1WISSY

www.rafna.com

.
9

US Field Service: 570-441-6988; CAN Field Service 570-854-0482

G&B Specialties Inc. 535 West 3™ Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752-6397

N CL-.2/1 NMOHS SV JT70H SYH TIIVY IWvdd NIHM

dvL any TEd AINO d4sn 48 0L "NOUVTIVLISNI AdYANOI49S

L 84O /1| d3HSYM | S

1SN L LS2 1 X 8¥O ONN L&/ STOHH ¥l

SONOL SV Fy S Toba] = |l
JIHSVM Ve ] 899 ONN &/ L |1NN DO TAN| L)

5 889 V—IdAL &/ || JIHSYM A Ol

L LS4 X 8O ONN e/ L] "STOH'H 5]

[4 B'HO ONN #/C 1NN S0T1AN| 8

14 840 V—IdAL v/ 8| JIHSYM A L

[4 L05°¢ X 80 ONN W F/E] SOHH 9

v JAYHS 4 JIHSYM IMved | s¥loZ—o | S
I0ISN L [(NWOHS LON] J0IS SYIONISSvd 1340vdd 1d0ddnS|deGloc—d | +
T¥0IdAL 3AIS SdIONISSvd L 30IS_SYINE IIMOvHE 1H40ddNS| 25L0c—Y ¢

NMOHS 301S SoddAlgd L (NMOHS LON) 3015 Sd3IONISSYd “I3IveA-1| 4810z 1o C

I I I ] 1C3LON L 3015 Sd3AHd 13MOoveg—1[{ag910gl—d | |
Qddv | 48 | 3wa | 3OHYHD [ | A (JYVIINALT J0 NOLLJINISH] ON IHVd | WALT




L=P0XIXAYGPE=Y [ L = || B0/L8/G | L—POXIXAWGHY—H

3 2T SNOISHIM e SN
NOISKIY HIBNAN Ldvd L3Hs MO 30 m o
055/007—3 05 Q04 BO0Z 9N S3LT0sES 8 7 o Jo LESNoS 2 — — -
EIE) o e, S [ L 0 Wi | ve om
NOLYTIWISNI dN©O0T Ty |a3rsiiang &1 oy s SO mimingog| 2| 0M0°F 0y w3 os
°f SIHL 40 &3MNMO0 3HL S3ITWIDIdS 8 B © m .\ — = muIU‘/: 3
ONIINLOVANNVYIA ~ ONTHHANIDONA ~ NDISTd |_Sk <0+ /15 ol °dn
3014 € W1d ¢ NOISHIHIO

e
N

g@ﬂ%ﬁm -§d%§>~ﬁz~%€h OIMEHE RN SHOILOvE 4 jalteie)

Iy S1 E

GR) Bt @ 1 | o e
NOILY TIYLSNI OuYANYIS ASvVAIDd

MIO-R46AVXFX04A Rev D

www.rafna.com

.
9

@ Wabtec Components LLC.

US Field Service: 570-441-6988; CAN Field Service 570-854-0482

G&B Specialties Inc. 535 West 3™ Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752-6397

Q
£
-
7]
@ 138 JAvdd J10IH3A = ¥z
e 4 L16W355Y J18ve 11Nd| 85000—d | Se
o 4 Y3LdvOv| ¥1000-d | e
- ¥ GY9 .B/5| dIHSYM I | Le
o ¥ FUS V—ddAL .8/ | JaHSYMd | Oc
@ 7 05| % 889 ONN 8/5] SoHH | 6l
=3 T AYr 299 SNN L F/C[INN JOTVN] 81
75} 7 BUD V—dAL P/5| JaHSYmMd | L1
m 4 51 .1 % ,B/1|Nd 93L100] 9l
9 .G/1 % @d9 ONN L&/t SOHH | Gl
of 3701H3A 40 z 9 NN L2/L] 1NN Avr | %L
G INOH4 SAdvMOL C WP 8789 ONN L&/ L[ INN J0TAN] €1
3 889 0NN 2/ k[ INN Q01N 2l
02 U0 V—3dAL o/ )| daHSYmd | L1
4 J30vdS| 9¥10g-d | 0L
7 SNILYINSN "§3HSYM| G785-o | 6
EER] Sd_ 1 H0vaa-1[d91l0cL-8] o
434 SO "13v0v8a-1]d9102 -4
4 Jv1d 3lvid INCH3|c—25L0e—4d 7
4 Nid SIAF10] ©¥102-4d | 9
4 SIAg 10| 06102-d | G
4 YOOH| LGL0Zz—d | +
EER] Sd "ASSY 1»dd 180ddns|desloe—4d
50440 3015 S43ONISEVd 134 50 "ASSV "LidH L80ddNS|0z510e=4] ©
@ NMOHS HdI5 Sd3Adad "L 4 FI6¥0_1INd_L3xovdd 1890ddns| £1000—d | ¢
[ [ [ [ | ‘SILON 4 Jlv1d dvo| Sri0c—d | |
Qedv [ A8 [ 3va | FONTHD EEER g7 (Vv HEL] 40 NOIIdIZISTT N Lo¥d | WHLI




YL—FOXIRAYGEE— | | % || GL/1L/9 |YI—+OKIXAVGHE—Y = OSENT SE
HOISKIY HIBKWAN Livd 133HS NMVHD 310 W
S 90" § TP 2 IN0BY
NOLLYTTVLSHI NS00 319 Paneiany o aie 2o 2 €0} @w/Ly oas
3 . B SN &
ONRINLIVANINVIA ~ ONTHHANIONA ~ NDISHA i 20+ /1 uldn
L659-TSEAOLS) X Vil ‘1065-CSE (0LS) VINVATASNNHA O HHE NDE 1 sooves | MOSUEAO
wmpTaYy,  SIO000E AVOL IV ALTTVAO A0 STANLIVANNVIN = m
b £ ¢ T30103d5_3ISIMEIHIO SSTTNN
i UZH WE IV _Um&m q u% G = SHOISNINIO (3HSINIS NO_ JONVTI0L

NMOHS 5V J10H SVH TIve JAVEd NIHM

G&B Specialties, Inc.

@ Wabtec Components LLC.

MIO-R46AVXFX04A Rev D

ATNO  03sn 39 OL "NOILVTIVLSNI AdVANOI3S

EER JAvad J10IHaA - vz

z JIENI5SY _T1avo T1Nd| BG000—d | ¢¢

z 93Ldvay| v1l000—d | 2z

¥ gW9 ,8/C| WIHSYM 1 | le

¥ 845 W—3dAL ,8/5| ¥3HSYM I | OC

¥ L0GL % @89 oNn 8/F| SOHH | Bl

4 Wyr 899 ONN Lb/S| 1NN O01AN| 8l

¥ 89 v—dAL ,v/F| 43HSYMd | /|

4 7 .1 % 8/L|Nid 93L100] 9l

9 LSO % 269 ONN L2/L| SOHH | Gl

JT0IH3A 40 z W9 NN .2/L] 1NN Wvr | T
INOY4 SAdvMOL 4 WP 899 ONN L&/ L [LION JOTAN] €1
9 849 ONN .2/ L |1NN O0N| ¢l

0z 249 V—3dAL /1| daHsvmd | LL

4 43ovdS| 9vl0c—d | Ol

¥ ONILYIMSHI "HIHSYM GE95—d 6

EE Sd I3iovas—1ldslozl-u] ¢

EER SO 13Movda—1]a9iozl—o

z I1v1d dlvld INOd4[c—25i0c—d] £

z Nid SIA10] E¥loc—d | 9

4 SIA310] 0Sl0c—d | G

4 MOOH| LGlgg—d hd

134 Sd "ASSY 1Mddg 140ddNS |desl0T—Y

3150440 3015 5430N355Yd 134 S0 TABSY " DINE L0ddnS|Azs oe—d] -

@ NMOHS 3dIS S93AlEd 7L T T18v0_TINd ‘13v0vdg 180ddNS| £1000—d | €

[ [ [ [ ] 'STLON 4 3lvid ovo| Grloc—o | |
9dd¥ [ 48 [ 31¥0 | FONTHD [ 34 ] g (A VdREL] 40 NOIIATIISHT oN IHVd | AEdl

G&B Specialties Inc. 535 West 3™ Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752-6397

www.rafna.com

.
9

US Field Service: 570-441-6988; CAN Field Service 570-854-0482



MIO-R46AVXFX04A Rev D

G&B Specialties, Inc.

@ Wabtec Components LLC.

BO/BE/S [4—yOitvsid—i| g W T SHAISHNIG VIS
HOERIY AEHON L] N D ABANIN_ St w °
—_ "OMl SAUTYIOEMS 9 & 9 40 LNISMODZ MALLEN HOkd - - -
05/09V 4 05 B0 300 [k THIPGAS 5 Bt virat) S Wi | E | 47 oer THAIAL IS _SHIDNASsY
N7 Eed SO oL bdsei b Sadengs 38 O ) - - T e NMOHS 3015 SH3AHT
NOILYTTFLSNI dMHI0) 3%y [Hhsieng <1 adly SIaico Su ody dannsea| g B4 5y wLy Gu0h 530N
SHOUAHDSH|SIHL A0 H3MMW0° IHL SIDNE E3U%1034S 9 % 8 =]
83| sooj g wro | S
L | Twd e NOISKIHA
. ETPAITA] SN | iseR
£ B[ T e 03L193dS 3SIMEIHLO 553THN
[l a
s SN 'S || SHOISNIHIO EHSIMU HE: 30NYEI0L

ATNO FONIH3I434 5vY
NMOHS NOILY207

www.rafna.com

.
9

-10-

US Field Service: 570-441-6988; CAN Field Service 570-854-0482

G&B Specialties Inc. 535 West 3™ Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752-6397

434 WYY NOISNIJSNS — B
< 242 ONN L Z/ L [LNN DOTAN] 8
+ B'HY ¥—ddAl /L] HIHS¥AM A 4
Z LO0F U ™D ONN L2/ CSTOTHH 9
Z B'HS ONN T/ INN DOTAN] 8
¥ B'HD ¥—3dAl F/C| HIHSYA A ¥
z 0S¥ X 289 ONN L F/€| SOHH ¢
RE] BO/8/2L N% WAL 40 HOLWI0T % Wod a3sk3d| 4 N T_Mux_r{U v._oo_l_ .T ﬁQ.V‘m N
W | 6075273 TaSva0d ONNwad| ¥ < LAX0vde | L6 —d b
Tddv | /B 3170 FONTHD A3d ALB (INYS WAL 40 NQIIJIMISTT ‘ON UYL | WAL




Y | 6-0L00TI0SFH—CIN | | @ | [ 60/SL/Z) [ 6-0/00T40d5r-0I 5 =
HOISATY HEEMNN Lind 1BHS LL A RE TG AEEHMN JHIRTHT W vw\,. t SHOISHINQ ANSHY
06S/00F—4 Jd0d BOGZ  [2M SALMC34S 3 & 9 40 IGENCD NILIMA HOdd - s -
gy LI 1e0KT SHIHLG 61038010510 B0 TH0NQ0EdIH g Gy 80" ¢ 0L ¥ ¥2 2A0AY
NOILYTIWISHI H3dWNE (NOHS [Tisiend s ony SINGINOD U ONy. THIwngoa m QLo § ©0 g w1y i
d|| oo 20 wiy | SN
ERCIENY 31d 2 HOISHAMO
» = STRITI SNOWTY | iy
E [ QIS ISMEIHIO SSTINA
= Ln s 5w || SHOISHINIG IHSINY NO- 3ONYEII0L

* IWOIdAL JdIS SH3ONISEYd
NMOHS FdIS SE3IAIETx

MIO-R46AVXFX04A Rev D

G&B Specialties, Inc.

www.rafna.com

.
9

-11-

@ Wabtec Components LLC.

US Field Service: 570-441-6988; CAN Field Service 570-854-0482

G&B Specialties Inc. 535 West 3™ Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752-6397

¥ 27D INN L& F | LNN HICTAN
2 BHD v—3dAL LE/ 1| d3IHSVIRS
LLC=1MDBE—Y [ LSTT % BuD ONN LES L SOHH
Z LOSE K BHS ONN LES L S'HH
434 Y9 Td AICTINN 9L TINd, -
. 434 AQ0T 3IXKY TI2IHIA 3719w0 1INd -
HNA - SY39Tve INO83 M OIAMIIN] 9 W3l < e eI T T g SN[ aeTo00=a
c ' . —
YEOXAXAYSEH =3 1M NI d3an1oNl B % £ S+ SWALl "L T 30k SaaAHd 9T Tind “DHd Sij|aeince—d
i H30vdS H3dWNg | Sre0c—Y
. 434 HIJWNE LHOdd J10IHHA -
R TS| 03573134 oNwad | v | SHION EER] TN T19IH3A =
dddv | M | 3va | FONTHI [A3d | A (Va4 J0 NOlidIgo5ad TN v




@ Wabtec Components LLC.

G&B Specialties, Inc.

MIO-R46AVXFX04A Rev D

OPERATION AND SERVICE OF R-460 CABLE ACTUATED FRONT AXLE LOCK

KIT
2008-2016 FoRrD F-450/550 4x4, 4x2

SAFETY PRECAUTIONS

If any operating, service or parts problems are encountered, please call G&B

Specialties, Inc. for technical assistance.

AN

CAUTION
WARNING

Failure to heed to any of the following warnings could result in severe bodily
injury and/or equipment damage.

Read and understand this manual completely before attempting operation of
the railgear equipped vehicle.

Operating instructions provided below only address the Rafna railgear
equipment. Applicable railway company procedures and policies must be
adhered to.

Railway company rules governing rail travel must be observed at all times.

Before performing any work under the vehicle or railgear, ensure the engine is
turned off and the parking brake is set.

Ensure all body parts and loose clothing are clear of any moving parts of the
railgear. Be aware of all pinch points.

Never operate the vehicle if the Gross Vehicle Weight Rating (GVWR), Gross
Axle Weight Rating Front or Rear (GAWR), or the wheel or tire load ratings are
exceeded.

Railway company rules governing rail travel must be observed at all times.

Always disconnect the vehicle’s battery when welding on the vehicle or railgear
in order to protect the vehicle’s electrical system

G&B Specialties Inc. 535 West 3™ Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752-6397

US Field Service: 570-441-6988; CAN Field Service 570-854-0482; www.rafna.com

-12-



@ Wabtec Components LLC.

G&B Specialties, Inc.

MIO-R46AVXFX04A Rev D

AXLE LocK-UpP OPERATION

When on rail, the front tires should be approximately 2" to 3 above the rail head. This
dimension may vary depending on the load that the vehicle is caring.

PumMmp OPERATED RAILGEAR UNITS

Placing Vehicle on Rail

1.
2.

o os

Ensure that the in-cab pump power switch is on.

Grasp the handle for the axle lock cable (one for each side), twist handle to unlock
and push the cable in toward the front bumper. Twist the handle again to lock in
place.

Visually inspect that both axle lock-up hooks have fully engaged the hook catches
welded to the front suspension arms.

Proceed to lower the front railgear unit.

As the front rail wheels engage the rail. The front of the vehicle will begin to rise.
Continue to lower the front railgear unit until the cylinders are fully extended and the
railgear lock pin has engaged.

With the front railgear unit in the fully locked rail position the front tires should be
approximately 2” to 3” above the rail head, depending on vehicle load.

Removing Vehicle from Rail

[EEN

Disengage the railgear lock pin and raise the railgear to the full locked road position.
Grasp the handle for the axle lock cable (one for each side), twist handle to unlock
and pull the cable out away the front bumper. Twist the handle again to lock in place.
Visually inspect that both axle lock-up hooks have fully retracted from the hook
catches welded to the front suspension arms.

G&B Specialties Inc. 535 West 3™ Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752-6397

US Field Service: 570-441-6988; CAN Field Service 570-854-0482; www.rafna.com
-13-



@ Wabtec Components LLC.

G&B Specialties, Inc.

MIO-R46AVXFX04A Rev D

PTO OPERATED RAILGEAR UNITS

Placing Vehicle on Rail

[EEN

o oA

Ensure that the PTO is engaged and diverted for railgear operation.

Grasp the handle for the axle lock cable (one for each side), twist handle to unlock
and push the cable in toward the front bumper. Twist the handle again to lock in
place.

Visually inspect that both axle lock-up hooks have fully engaged the hook catches
welded to the front suspension arms.

Proceed to lower the front railgear unit.

As the front rail wheels engage the rail. The front of the vehicle will begin to rise.
Continue to lower the front railgear unit until the cylinders are fully extended and the
railgear lock pin has engaged.

. With the front railgear unit in the fully locked rail position the front tires should be

approximately 2” to 3” above the rail head, depending on vehicle load.

Removing Vehicle From Rail

[EEN

Disengage the railgear lock pin and raise the railgear to the full locked road position.
Grasp the handle for the axle lock cable (one for each side), twist handle to unlock
and pull the cable out away the front bumper. Twist the handle again to lock in place.
Visually inspect that both axle lock-up hooks have fully retracted from the hook
catches welded to the front suspension arms.

G&B Specialties Inc. 535 West 3™ Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752-6397

US Field Service: 570-441-6988; CAN Field Service 570-854-0482; www.rafna.com
_14-



@ Wabtec Components LLC.

G&B Specialties, Inc.

MIO-R46AVXFX04A Rev D

AXLE LOCK-UP SERVICE

The front axle lock kit must be serviced regularly to avoid damage to the equipment. Table 1
below provides the Recommended Service Schedule and the detailed service procedures

follow.

Do not torque the 3/8” or 3/4” fasteners that connect the bracket to the suspension arm;
these fasteners should only be tightened sufficiently to hold the bracket on the suspension
arm without deforming the suspension arm. Table 2 provides all other Standard Fastener

Torque Values.

Table 1: Recommended Service Schedule

[%2]
Service Required >3 = é c
c | @ | o =
oS | = | | o
Inspect front axle lock fasteners (re-torque if required) v
Check / adjust front axle lock hook clearance (see v
procedure)
Table 2: Standard Fastener Torque Values
Fastener Size Fastener Torque Value (ft-1bs) Dry
1” UNC Gr. 8 Fasteners 250
¥ UNC Gr. 8 Fasteners 175
5/s” UNC Gr. 8 Fasteners 150
%" UNC Gr. 8 Fasteners 100
3/g” UNC Gr. 8 Fasteners 40

G&B Specialties Inc. 535 West 3™ Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752-6397
US Field Service: 570-441-6988; CAN Field Service 570-854-0482; www.rafna.com
-15-



@ Wabtec Components LLC.

G&B Specialties, Inc.

MIO-R46AVXFX04A Rev D
FRONT AXLE LOCK ADJUSTMENT

The front axle lock is adjusted when the vehicle is resting on its tires in its minimum loaded
condition with the railgear in the road position and the axle lock engaged. In order for the
axle lock to function properly there are three adjustments to be made:

1. There should be a clearance of 1/8” to 1/4” between the hooking surface of each hook
and hook catch. If the clearance is larger than 1/4”, steel shims can be welded to the
bottom of the hook catch. If the clearance is less than 1/2, any previously installed shims
can be removed. If there are no shims to remove, the hook catch can be cut off the
bracket and re-welded higher up on the bracket using a 3/8” all around fillet weld.

2. The rear vertical edge of each hook should rest flat against the forward edge of the hook
catch when the axle lock is fully engaged. This can be adjusted by cutting the hook catch
off the bracket and re-welding it in place using a 3/8” all around fillet weld.

3. Each hook must clear the suspension arm by at least 3/8"-1/2" through its full range of
motion.

Paint all welded areas after the axle lock is properly adjusted.

Ensure that there is sufficient clearance between the front axle lock components and all
vehicle components through their full range of motion.

G&B Specialties Inc. 535 West 3™ Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752-6397
US Field Service: 570-441-6988; CAN Field Service 570-854-0482; www.rafna.com
-16-



